SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Rokiu Liu Configurations Type 3/CH 424138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
13“Lvla."».ws.ll (dBuN ) Date: 2015-10-26 Time: 20:51:35
120
4
100 4
80 Jm‘/‘j FCCICLASS-BPK
T T =8
1 | 5 !
40
20
ﬂﬁlJ 105040, 5080, 5120. 5160, 5200, 5240, 5280, 5320, 5360, 5410
Frequency (MHz}
Limit Over Read Cabledntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBut'/m dBu'/m dé  dBuy db  dB/m db cm deg
1 5146.80 68.64 74.00 -5.36 6&L.74 6,21 33.74 33.65 155 288 Peak HORIZONTAL
2 5150.00 53.35 54.00 -0.65 46.45 6.21 33.74 33.85 155 188 Average HORIZCHITAL
3 5222.00 95.14 B8.04 B.30 33.85 33.05 155 188 Lverage HORIZONTAL
34 5222.80 106,85 99,75 6,30 33.85 33.05 155 288 Peak HORIZOHTAL
5 5350.80 47.62 54.00 -6.38 40.15 G.47 3.06 33.06 155 288 Average HORIZOHTAL
& 5378.00 60.97 74.00 -13.03 53.42 6.50 34.11 33.06 155 188 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 138
13pkevel (dBuvim) Date: 2015-10-26 Time: 21:03:05
120
1
wool— | 2
"Illn.-.?“'""_'-
il FCCCLASS-BPK
- BT
GO—— / ........................ —FCCCIASS B AV
— d——— T Bl
40
2'] I . ————————————————n————————"
“5441] 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limdit Over Read Cablefntenna Preanp A/FPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz deuv/m dBuv/m dB  deuy d8  dB/m de em deg
1 568400 110,93 102,83 5.81 34.41 33.12 214 303 Peak HORIZONTAL
2 57,00 98.63 99, Sa &. 83 34.43 33.13 214 33 Average HORIZCHTAL
3 SESZ.00 52.21 54.00 -1.79 43.92 G.95 34.51 33.17 214 303 Average HORIZONTAL
4 5853.00 70.47 74.00 -3.53 62,18 5.95 34.51 33.17 214 303 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 4/ CH 58+106 /
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
13nLE\I'E| (dBuVim) Date: 2015-10-26 Time: 21:57:04
120
3
100
80 " FCC CLASS-BPK
e |
S i N I S S N | L _FCCCLASSB AV
40
20
nﬁ'HEI' 5170, 5190, 5210, 5230. 5250. 5270, 5290. 5310, 5330, 5350. 5370, 5390. 5410. 5440
Frequency (MHz)
Limdt Over Read Cabledntenna Preanmp A/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBu/m dé  dBul db  dB/m dib cm deg
1 5140.60 45,67 54,00 -8.93 235,21 6.17 33.74 33.65 154 187 Lverage HORIZONTAL
2 5142.40 57.27 74.00 -16.73 S50.41 6.17 33.74 33.05 154 287 Peak HORIZCHITAL
3 5257.60 110.97 102.89 £.34 33.90 33.08 154 287 Peak HORIZONTAL
4 5302.00 S4.50 87.18 G40 33.98 33.06 154 187 Average HORIZONTAL
5 5350.00 53.20 54.00 -0.80 45.73 G.47 34.06 33.06 154 287 Average HORIZOHTAL
[ 5354.80 71.47 T4.00 -2.53 &4.00 0 6.47 34.06 33.06 154 287 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 106

130LE\|E1 (dBuVim) Date: 2015-10.26 Time: 22:14:40

120

100

80 FCC CLASS-BPR

Ol |

60 FCC CLASSB AV

40

20

uﬁﬂﬂﬂ' S0, 5430, 5450, 5470, 5490, 3510, 5530. 5550. 5570, 5590, 5610. 5630. 5650. 56380

Frequency (MHz)

Limit Over Read dableintenna Preamgp A/Pos T/Pos

Freq Level Line Limit Level  Loss Factor Factor Remark Pal/Phase
MHz dBut'/m dBut'/m dé  dBuv db  dE/m dB cm deg
1 S386.60 52.39 S4.00 -1.61 448 6.50 311 33.06 225 307 Average HORIZONTAL
2 5460.00 ©69.19 74.00 -4.851 61.43 6.60 34.22 33.06 225 307 Peak HORIZONTAL
3 5468.800 51.77 54.00 -1.23 43,98 6.60 34.25 33.06 225 307 Average HORIZONTAL
4 7e.00 Y1.11 74.89 -2.89 63.32 6.60 34.25 33.06 225 307 Peak HORIZONTAL
5 5497.868 95.75 B7.88 6,63 3.30 33.08 225 307 Average HORIZOHTAL
L] 5497.60 108.73 1900.86 6.63 34.30 33.06 225 307 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-03AD

SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 5/CH, 58+122/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
130Lm| (dBuWim) Date: 2015-10.26 Time: 22:3%:54
120
100 1
80 {""‘“’T—‘ _] £ FCC CLASS-B PR
I |
60— T o FCC CLASS-B AV
40
20
0

5140 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330, 5350, 5370, 3390, 5410, 5440
Fraquency (MHz)

Limit Over Read Cablefantenna Preamp A/Pos  T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBub'/m dBui'/m dé  dBu db  dE/m db cm deg

1 S149.00 44.91 54,00 -9.09 38,05 6,17 33.74 33,95 153 188 Lverage HORIZONTAL
2 S5149.00 57.47 74,00 -16.53 50.61 6,17 33.74 33,95 153 188 Peak HORIZOHTAL
3 5305.80 106,87 99,55 6,40 33.98 33,00 153 288 Peak HORIZONTAL
4 5322.49 93.86 BE.48 6.43 3.01 33.06 153 188 Average HORIZONTAL
5 5350.60 53.71 54.00 -0.29 46,24 6.47 .06 33.06 153 288 Average HORIZOHTAL
] 5351.80 70.95 74.00 -3.05 G348 2 6.47 34.06 33.06 153 258 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 122
130 Lewel (dBUM M) Date: 2015-10-26 Time: 22:4%00
120 |
B
100 | | | | — I | | | ] ! 1
80— ' ' ' " TFCCCLASSBPK
[ I I [ GalE"
5 T ! ! ! ; |
60 11 | | ' FCC CLASS B AV
_l A _‘_,\_,._,._.--o—'-""_ | | | el | f | | | G 5
40
20
05411}5440. 5480, 5520, 5560, 5600, 5640, 5680, 5720, 760, 5810
Frequency (MHz)
Lindt Over Read Cabletntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MMz dBuv/m dBul/m dé  dBuy dé  dB/m db cm deg
1 S410. 00 48.52 54.00 -5.48 40,91 6.53 34.14 33.06 235 310 Average HORIZONTAL
2 S42G, 00 G, T4,00 -12.84 54,29 6,56 34,17 33.06 235 310 Peak HORIZONTAL
3 Bde6.80 48.25 54.80 -5.75 40.46 G.60 34.25 33.06 235 310 Average HORIZONTAL
4 S5469.20 61.34 74,00 -121.66 53,55 6,60 34,25 33.06 235 310 Peak HORIZONTAL
5 S578.00 95.12 §8.15 G.72 34.334 33.09 235 310 cverage HORIZONTAL
& 5578.80 109,53 1al.56 6.72 34.34 33.09 235 310 Peak HORIZONTAL
7 5725.00 47.39 54.80 -6.61 39.26 G083 34,43 33.13 235 318 Lverage HORIZONTAL
g 5730.80 &0.57 74.00 -13.43 G521.42 6.86 34.43 33.14 235 310 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-03AD

SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 6/ CH 584138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
13“L‘v."».rv..ll (dBuNim) Date: 2015-10-26 Time: 23:02:51
120 L
100
80 FCCCLASS B PK
[T |54
60 i FCC CLASS B AV
1 ! e
40 T
20
050905120, 5160, 5200, 5240, 5280, 5320, 5360, 5400, 5440, 5490
Frequency (MHz)
Limit Over Read dabledintenna Preamp A/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBut'/m dé  dBuy db  dB/m db cm deg
1 500240 44,93 54,00 -9,07 3821 6,11 33.66 33,05 197 186 Lverage  HORIZONTAL
2 5137.20 585.08 74.00 -15.92 S51.25 6.17 33.71 33.05 197 186 Peak HORIZOMTAL
3 §261.20 111.903 163.82 6.34 33.93 33.08 197 286 Peak HORTZOMTAL
4 5316.40 93.95 B6.60 6.40 34.01 33.06 197 286 Lverage  HORIZONMTAL
5 5350.00 53.81 54.00 -0.19 46.34 6.47 34.06 33.06 197 286 Average  HORIZONTAL
6 5354.80 71.89 74.00 -2.11 &4.42 6.47 34.86 33.06 197 286 Peak HORTZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 138
130 Level (dBuvim) Date: 2015-10-26 Time: 23:14:09
120 ' '
P
100
i i
8|
60 TFCCCLASS B AV
i 5]
40
20
ﬁ549l}5520. 5560, 5600, 5640, 5680, 5720. 5760, 5800. 5840, 5890
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
HMHz dBuvSm dBuy i dg  dBEuv dé  deSm di i deg
1 S5658.00 93,55 85.49 6.79 34.39 33.12 225 S8 Average HORIZONTAL
2 S681. 20 106.39 98.30 G.81 34.40 33,12 225 58 Peak HORIZOHNTAL
3 S8E6L.20 60,21 T4.90 -13.79 51.99 6,97 34,52 33,18 225 5& Peak HORIZOHTAL
4 588l.20 47.35 54.00 -6.65 39.03 6.97 34.53 33.18 215 58 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 7/ CH 58+155/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
130 Level {dBuVim) Date: 2015-10-27 Time: 00:18:18
120
3
100 .;
Mttt
80 ( " FCCCLASS-BPK
= e
60— J L i FCC CLASS B AV
3 I S O = | R — o
ao|— ] -
20
|35'1!-‘".‘!5121:!. 5160, 5200, 5240. 5230. 5320. 5360, 5400, 5440, 5490
Frecquency (MHz)
Limdt Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dEuv/m dBuv/m dB  dBuv dg  dB/m dB cm deg
1 S106.00 57.34 74.00 -16.56 S50.56 5.14 33.69 33.85 148 299 Peak HORIZONTAL
2 S114.00 44.93 54.00 -9.02 38.20 6.14 33.69 33,05 148 290 Average HORIZONTAL
3 CIL7.20 107.40 100.22  5.34 33,90 33.08 148 290 Peak HORIZONTAL
4 S322.80 92,96 85.58 5.43 34,01 33.08 148 390 Lverage HORIZONTAL
[ C3IC4. 00 70.58 74.00 -3.44 &3.00  5.47 34.06 33.08 148 290 Peak HORTZONTAL
& 5354 .80 53.43 54.80 -0.57 45.95 65.47 34,06 33.06 148 90 Average HORIZOMTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 155
13“|_.-,w,n1 {dBiNm) Date: 2015-10-27 Time: 00:2%47
120
4
100 3
80 2 [Vf -l
| ] * UNII-15.407 B4 RE-3M
[ifi[E ]
ﬁ“ ¥ '. '
wj M=
40
20
05525 5600, 5700, 5200, 5900, 6025
Frequency (MHz)
AL
Limit Over Read dCabledntenna Preamg A/Pos  T/Pos
Freq Level Line Limdit Level  Loss Factor Factor Remark Pol/Phase
MHz dBut'/m dBut/m dé  dBuy db  dE/m dB cm deg
1 S5715.00 56509 B685.20 -0.11 59.97 6.853 3.42 33.13 221 306 Peak HORTZONTAL
Fi 571900 TF4.28 TE. 20 -3.90 66,15 6.83 3.43 3313 221 306 Peak HORIZONTAL
3 5750.00 94.47 B6.31 &.86 34.44 33.14 221 306 Average HORIZONTAL
B 5807.00 107.50 99,25 6,92 34.49 33.16 221 306 Peak HORIZONTAL
5 5§51.00 6&7.85 7B.20 -10.35 59.56 6.95 34.51 33.17 221 306 Peak HORIZONTAL
& 5861.000 66.13 6B.20 -2.07 57.82 G.97 34.52 33.18 221 306 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 8 /106+138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 106
130 Level (dBuVim) Date: 2015-10-27 Time: 00:43:29
120 5
100 &
g0 [J ‘\ FCC CUASSBPK
1 4 T IED
60 Tl ,J L J {0 CLLSS-B AV
40
20
|352!31‘! 5400, E500. 5600, 5700, ET90
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dEuvim dBuv/m dB  dBuv d8  dB/m dB cm deg
1 S454.00 67.24 74.00 =6.76 59.48 G.60 34,22 33.06 208 297 Peak HORIZONTAL
2 S450.00 52.71 54.00 -1.29 44.95 G5.60 34.22 33.05 200 397 Average HORIZONTAL
3 CAG67.00 69,20 74.00 -4.80 61.41 G.60 34.25 33.056 200 297 Peak HORIZONTAL
i SAT0.00 53.36 54.00 -0.54 45.57 B.68 34.25 33.06 2080 297 hLverage HORIZONTAL
4 CooE. 00 114,15 06,27 G.65 34,30 33.47 200 147 Peak HORTZOMTAL
& S542.00 06,23 §8.31 6.68 34.32 33.08 200 297 Lverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 138

43pLevel (dBuVim) Date: 2015.10-27 Time: 01:09:27

120

100

Tt |
80 ﬁf ‘I [ W FCCCLASS:BPK

1 . . . . . B
2 7
60 . ' ' ' FCC CLASS/B AV
I — = | | Y | 2] | oilH
40
20
053-10 5400. 5500. 5600, 5700, 5800. 5900, G040

Frequency (MHz}

Lindt O er Read Cabletntenna Preamp A/Pos  T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuy /i dBudm dg  dBuy deg  dB/in de citi deg
1 545,00 65,96 74,00 -B.3 58,20 6.60 34,12 35.06 215 G2 Peak HORIZONTAL
F Cae0. ) SO0.98 54.00 -3.02 43,22 B.B0 3.2 33.06 215 59 Lverage HORIZONTAL
3 SAEG, 0 65.68 74,00 -8.32 57,89 6,60 34,15 33.06 215 59 Peak HORIZONTAL
4 B4To. 00 S5F.03 S54.00 -1.97 44,24 G.G6O 34,35 33,06 215 G689 Lverage HORIZONTAL
5 5655, 09 106,63 98.57 6. 79 3.39 33.12 225 69 Peak HORIZOHTAL
& 5677.40 92,74 .67 679 34.40 33.12 225 GO Lyverage HORIZONTAL
7 5852.49 &1.84 74.00 -12.16 53.55 6.95 34.51 33.17 225 59 Peak HORIZONTAL
& SEEL. 80 47.32 54.00 -G.68 539,00 6,97 34,53 33.18 215 69 Lverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 9/ CH 106+155/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 106
ﬁﬂLw&!{dBlM.m: Date: 2015-10-27 Time: 0712931
120
5
100 i
a0 Jdrr-l m CLASS-BPK
= | g e
60 a1 ) ' L J Fcl:ﬂnss.s A
40 t
20
05131} 5200, 5300. 5400. 5500. 5600, 5700, 5200, 5930
Frequency (MHz)
Limit Over Read Cabletntenna Preamp &/Pos T/Pos
Fréeq Level  Line Limdt Level  Loss Factor Factor Remark Pal /Phase
MHz dBuv/m dBuv/m dE  dBuv dB  dB/m dB cm deg
1 C457.20 £8.03 74.00 -5.97 60.27  G.60 34,22 331,06 172 301 Peak HORTZONTAL
2 S460.00 52.63 54.90 -1.37 44.87 6.60 34.22 33.06 172 301 Average HORIZONTAL
3 C467.00 B8.50 T4.00 -5.50 S0.71  5.60 34,25 33,08 172 301 Peak HORTZONTAL
4 5470.00 53.70 54.00 -0.30 45.91 6.60 34,25 33.06 172 301 Lverage HORIZONTAL
5 5551.00 199,18 101.25 6.68 34.33 33,08 172 301 Peak HORIZONTAL
[ G5G2.20 95,72 87.77 6.70 34,33 33,08 172 301 Average HORIZONTAL
7 5715.00 53.28 54.80 -0.72 45.15 6.83 34.43 33.13 172 301 Average HORIZONTAL
g G7I5.00 £7.43 74.00 -6.57 59.30 6.83 34.43 33,13 172 301 Peak HORTZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 155
”GLM (B M) Date: 2015-10-27 Time: 01:44:06
120
9
100 :
L | FCC CLASS.:B PKBY
1 4 113 | |\!f|:.
60 = [ FCCCLASSE AVEL
] — - S
40
20
Y5375 5500. 5600, 5700, 5800. 5900. G000, 6100. 6175
Frequency (MHz)
Limit Over Read C(ableintenna Preamp A/Pos T/Pos
Freq Level  Line Limdt Level Loss Factor Factos Remark Pol/Phase
MHz dBuv/m dBuvm dB  dBuy dE  dB/m dE cm deg
1 5453.40 66,35 74,00 -7.65 58.59 6,60 34,22 33,06 225 323 Peak HORLZONTAL
2 5450, 00 51.52 54.80 -2.48 43.76 6.80 34.22 33.06 225 323 Lverage HORIZONTAL
3 S470.00 S51.80 54,00 2,20 44,401 6,60 34,25 33.06 2215 323 Average HORIZONTAL
4 SATR.0D &67.08 T4.00 -6.92 59,719 6.68 34.215 353.06 225 323 Peak HORIZONTAL
-1 CE97.40 BE.34 T74.00 -5.65 50,24 B.81 34.41 33.12 235 323 Peak HORIZOHTAL
153 5715.09 51,29 54,00 -2.71 43,17 6,83 34.42 335.13 225 323 Average HORIZONTAL
7 5733.49 71.45 78.30 -B.75 63,32 B.83 34,43 33,13 235 323 Peak HORIZONTAL
B SEHOG. 50 93,92 5, G7 6,92 34.49 33,16 2215 323 Average HORIZOHTAL
9 5806, 80 107.35 99.18 6.9¢ 34.49 33.16 225 323 Peak HORIZONTAL
1@ S5858.00 66.10 TFE.2O -12.18 57.79 6.97 34.5) 33,18 225 323 Peak HORIZONTAL
11 SEGO. 00 49,14 S54.90 -4.856 40,83 6.97 34.52 35.18 225 323 Average HORIZONTAL
1} CEG3I. OO B5.82 T74.00 -3.18 G57.51 5.97 34.52 33.18 235 323 Peak HORIZONTAL

ltem 8, 9 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 10/ CH 122+155/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 122
130"”1 (BN M) Date: 2015-10-27 Time: 02:13:26
120 5
100 | I
A
80 r ml m FCC CLASS B PK
| | I 7 G
14
60 i i FCCCLASS.B AV
40 { |
20
%5210 s300. 5400, 5500, 5600, 5700, 5800, 54400, G010
Frequency (MHz)
Linmit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Lime Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuy/m dBuym dB dBuy dg  dB/m di cm deg
1 5456.40 GO.83 74.00 -13.17 53.07 6.60 34.22 33.06 171 304 Peak HORIZONTAL
2 S458.00 47.13 S54.80 -G6.87 39.37 G.60 3M.22 33.06 171 304 Lverage HORIZONTAL
3 5467.60 47.35 54.80 -6.65 39.56 6.50 34.25 33.06 171 304 Average HORIZONTAL
4 S4GE.40 SO.81 T4.00 -14.19 52,02 6.60 34.25 33.08 171 34 Peak HORIZONTAL
5 5584.40 115.78 1097.80 6.72 34.35 33.09 171 I Peak HORIZONTAL
& 5G22.80 93,57 86.56 6.74 34,37 33.10 171 304 Lverage HORIZONTAL
7 5720.20 67.56 74.00 -6.43 59.43 6.83 34.43 33.13 171 I Peak HORIZONTAL
g 5725.00 S53.8F S54.00 -0.12 45.75 6.83 .43 33.13 171 I Lverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 155
130 Lewel {dBulm) Date: 2015-10-27 Time: 02:21:06
120
5
J00|— 1 1 | 3 1 | ! !
. {'\‘/\J\/ [\/‘J"] FCC CLASS.BPH B4
TEH+—1 £ [ GaE
60— ' } ' 1| | FCCCLASS-BAVEL
____.__“_M__,_ﬂ—-'-""' = 1 [ | i.:|t5_|
ETi} | i .|
20
053?5 5500, 5600, 5700, 5800, 5900, G000, 6100, 6175
Frequency (MHz)
Lindt Over Read Cabletntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBul'/m dB  dBuy di  dB/m db om deg
1 702,20 B8.78 7T4.00 -5.2) BO.67 6.81 34.42 33,12 225 321 Peak HORIZONTAL
2 5715.09 52.68 54.00 -1.312 M.56 6,83 34.42 33.13 215 321 Average HORIZONTAL
3 B717.60 T71.22 T8.20 -6.98 B63.19 6.83 34.42 33.13 235 321 Peak HORIZONTAL
4 5787.89 93,9 B5.70 6,90 34.48 33.16 225 321 Average HORIZONTAL
H SH07. 00 107,18 98.93 G.92 34.49 33.16 215 321 Peak HORIZONTAL
& SE5E. 00 68.01 VEH.20 -10.19 59,70 6,97 34,52 33.1% 225 321 Peak HORIZONTAL
7 SEGD. 00 49.853 S4.00 -4.17 41.52 G.97 34,52 33.18 225 321 bLverage HORIZONTAL
g GE63.00 68.33 T4.00 -5.67 50,02 6.97 34.52 33.1%8 225 321 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 11 /CH 138+155/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 138
30 Lewvel (dButvim) Date: 2015-10-27 Time: 02:40:57
120
9
100 r
20 1 V\\/‘\ m FLC CLASS-EPH
. u miTii=q
60 /_JJ L FLT CLASS-B AV
40
20
“5390 5500, 5600, 5700, 5800, 5900. 5990
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuyv/m dBuv/m dB dBuy 46  dB/m db cm deg
1 5684.00 107.17 99,07  6.81 34.41 33.12 176 316 Peak HORIZONTAL
2 5685, 210 9d.G8 86.58 6.81 34.41 33.12 176 316 Average HORIZOHTAL
3 5E50.00 50.93 54.00 -3.07 42.54 6.95 34.51 33.17 176 316 Average HORIZONTAL
4 S5850.00 67.70 74.00 -6.30 59.41 6.95 34.51 33.17 176 316 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 155
ﬂanl {dBuVIm) Date: 20115-10-27 Time: 02:48:30
120(—|
|2
80 f
UNIL-15.407 B4 RK-3M
40
“54?5 5600. 5700. 5800, 5900. G000, G075
Frequency (MHz)
Limit Over Read Cablefntenna Preanp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz deuv/m dBul/m dB  deuy d8  dB/m de em deg
1 5787.00 93.67 #5.45 6.90 34.4F 33.16 225 322 Peak HORIZONTAL
2 SEOE. 60 196.73 98,48 G6.92 34.49 33.16 225 322 Peak HORIZONTAL
3 GEST7.B0 &7.19 T7E.20 -11.01 5E.EE G.97 34.52 33,18 225 322 Peak HORIZONTAL
4 SEE7.4@ 67.07 68.20 -1.13 55.76 6.97 34.52 33.1% 225 322 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-03AD

SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 12/ CH 42+58 /
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
13“L‘v."».ws.ll {dBuNIm) Date: 2015-10.27 Time: 03:06:28
120
4
100 ]
80 WM FCC CLASS BFR
i 1 E nae |
60 . | FCCCLASSBAV
v 1_.—_._'_“_,_ - - v L - _ulm
- | -BdE
40
20
04960 5000, 5100, 5200, 5300, 5400, 5460
Fraquency (MHz)
Limit Over Read Cabledntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBu/m dB  dBuy db  dB/m dB cm deg
1 E137.80 55.93 T4.00 -7.07 &0.10 6.17 33.71 33.0%5 225 164 Peak HORIZONTAL
2 5150.00 51.06 54.00 -2.94 44.16 6.21 33.74 33.05 225 i64 ftverage  HORIZONTAL
3 5242,00 93,96 6,81 6.30 33.90 33.08 225 164 fverage  HORIZONTAL
4 5243.00 1085.79 98.64 6.30 33.90 33.05 225 264 Peak HORTZONTAL
5 5350.00 50.4@ 54.00 -3.60 42.93 6.47 34.06 33.06 225 264 Average  HORIZONTAL
6 5364.00 66.15 74.00 -7.85 58.65 6.47 34.809 33.06 225 264 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. 1 976 of 1020
FCC ID: UDX-60042010 Issued Date : Mar. 04, 2016



Pt Report No.: FR590419-03AD
Channel 58
13“vaiﬂ {dBuWim) Date: 2015-10-27 Time: 03:15:56
120
3
100 - Ll
80 ' A FCC CLASS-BFK
f ! 0¥ 000OIf F T
60 1 ] 1 1 L g FCCCLASS-BAY
¥ -
40 -
20
05030 5100, 5200. 5300. 5400, 5500, 5540

Frequency (MHz)

Limit Over Read dabledntenna Preanmp A/Pos  T/Pos

Freq Level Line Limdt Level  Loss Factor Factor Remark Pal/Phase
MHz dBut/m dBul'/m dB  dBuv db  dE/m dB cm deg
1 S5136.00 B66.28 74.80 -7.72 59.45 B.17 33.71 33.45 225 56 Peak HORIZONTAL
2 5150.90 4§.46 54.00 -5.54 41.56 6.21 33.74 33.05 225 56 Average HORIZONTAL
3 5306.00 108.14 190,82 &.40 33.98 33.06 225 56 Peak HORIZONTAL
4 3308.00 95.54 88.22 6.40 33.98 353.06 225 36 Average HORLIZONTAL
5 5351.00 53.27 5.0 -0.73 45,80 6.47 34.06 33.08 225 56 Average HORIZONTAL
] 5354.00 69.82 74.00 -4.1F 62.35 6.47 34.06 33.06 225 56 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 13/ CH 106+122 / Chain 5 + Chain
6 + Chain 7 + Chain 8
Channel 106
ﬁﬂLmI (dBuV ) Date: 2015-10-27 Time: 21:51:52
120
5
100 &

aaed
80 = r m FCC CLASS-BPK

T3 — L
| 3
60 o FCC CLASS B AV
—T11 — b ol
40
20
“5231] 5400, 5500, 5600, 5700, 5780
Frequency (MHz)
Limit Over Read Cableéntenna Preamp &/Pos  T/Pos
Fréeq Level Line Limit Level Loss Factor Factor Remark Pal /Phase
MHz dBuv/m dBuv/m dB dBuv dB  dB/m dB cm deg
1 G454. 00 68.44 T4.00 -5.56 B60.6H G.60 34,22 33.06 198 362 Peak WERTICAL
2 SA5E.00 52.t92 54.00 -1.08 45,16 6,60 34.21 33.06 198 302 Average WERTICAL
3 S4G2. 00 TO.50 T4.00 -3.50 B:.74 B.6O 34,22 33,06 198 302 Peak WERTICAL
4 S5469,.00 53.74 54,00 -0.26 45,95 6,60 34,25 33.06 198 302 Average WERTICAL
5 5507.00 106, 06 a9g.18 6,65 34.30 33.07 19s 302 Peak WERTICAL
& SE557.00 95.56 §7.61 6.70 34,33 33.08 198 302 Average WERTICAL
7 ST35.00 47,90 54.080 -6.81 39.83 G.86 34.44 33.14 198 302 Average WERTICAL
g G736.00 G0.99 74.00 -13.10 51.74 6.86 34.44 33.14 19g 302 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 122
130 Lewel {dBulm) Date: 2015-10-27 Time: 21:3%09
120 T
5
100 1 1 L i
L ' WW ' FCC CLASSEP
. T4 ’ 1 . [ GalE
&
G0 1 3 | 1 | FCCULASS.B AV
N I 1 7 oils
40
20
uﬁSﬁﬂ- 5400, 5500, 5600, 5700, 5800, 5860
Frequency (MHz)
Lindt Over Read Cabletntenna Preamp &/Pos  T/Pos
Freq Level Line Limdit Level Loss Factor Factar Remark Pal/Phase
MMz dBuy/m dBul'/m dé  dBu di  dB/m db cm deg
1 C4GCH. ) B7.93 V4.00 -56.07 60,17 G.60 34,22 33.06 269 300 Peak HORIZONTAL
2 459,09 52,69 54,00 -1.31 44,93 6,60 34.22 33.06 269 SO0 Average HORIZONTAL
3 BdeE. 00 53.72 G54.00 -0.38 45,93 G.60 34.25 33.06 259 300 Lverage HORIZONTAL
4 546900 68.87 T4.00 -5.13 61,08 6,60 34,15 33.06 269 300 Peak HORIZOHTAL
H SE540. ) 107.71 a9, 68 G.76 34.38 33.11 269 300 Peak HORIZONTEAL
& 5642, 00 95,65 §7.62 6.76 34.38 33.11 269 300 Average HORIZONTAL
7 5731.00 48.06 54.00 -5.93 39,91 G086 34,43 33.14 269 300 Lverage HORIZONTAL
g RI77.00 GR.46 T4.00 -13.54 51,16 6.88 34.47 33.15 269 300 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR590419-03AD

<Radio 3 Mode>

Temperature 26°C Humidity 57%

IEEE 802.11a CH 52, 60, 64 / Chain 5
+ Chain 6 + Chain 7 + Chain 8

Test Engineer Roki Liu Configurations

Channel 52

1,mLal.reI {dBuVim}) Date: 2015-09-02 Time: 03:58:46

120

100}

FCC CLASS-B

1 P ﬁ

FCC CLASS-Bl AV

40

5110 5140, 5160, 5180, 5200, 5220, 5240, S5260. 5280, 5300, 5320 5340. 5360, 5380 5410

Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB8  dBuv d8  dB/m d8 cm deg
1 5146.96 58.28 74.9@ -15.8B@ 51.66 6£.13 34.84 33.63 Peak 116 14 VERTICAL
2 5158.8@ 46.52 54.98 -7.48 39.98 6.13 34.84 33.63 Average 116 14 VERTICAL
3 5253.85 1081.98 95.19 6.28 34.28 33.61 Average 116 14 WERTICAL
a 5267.38 112.55 185.72 6.21 34.23 33.61 Peak 116 14 VERTICAL
5 5358.88 47.45 54.88 -6.54 48.44 6.26 34.36 33.60 Average 116 14 VERTILICAL
B 5363.46 59.52 74.80 -14.48 52.46 6.27 34.39 33.60 Peak 116 14 VERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAR. Report No.: FR590419-03AD
Channel 60
43 Level (dBuVim) Date: 2015-09-02 Time: 04:07:02
120 |
2
.
100} 1 : i ey

80}
\'\ FCC CLASS-B
4 [ | -64B
60
3 FCC CLASS.B AV
w.___d__,_‘_,,-f-'-"" GdB
40
20
5200 5230. 5250. 5270, 5290. 5310, 5330. 53540. 5370, 5400
Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBulSm dB  dBuV dé  dB/m dB cm deg
1 3293.34 181.22 94.32 6.23 34.28 33.61 Average 122 16 VERTICAL
2 5387.53 111.75 184.85 6.23 34.28 33.61 Peak 122 16 VERTICAL
3 535@.82 53.61 5S4.88 -B.39 46.59 6.26 34.36 33.60 Average 122 16 VERTICAL
4 535@.29 68.73 Ta.@@ -5.27 61.71 6.26 34.36 33.60 Peak 122 16 VERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 64
43pLEvel (dBuVim) Date: 2015-09-02 Time: 04:19:31
120
1
100} t 7
|
- FCC CLASS-B
[ GdB
= FCCCLASSB AV
40
20
5270 5280, 5290. 5300. 5310, 5320, 5330. 5340. 5350, 5360. 5370
Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBulSm dB  dBuV dé  dB/m dB cm deg
1 3315.51 187.93 laa.98 6.24 34.31 33.60 Peak 125 18 VERTICAL
2 5316.67 97.34 9a.39 6.24 34.31 33.60 Average 125 18 VERTICAL
3 5358.88 53.88 54.80 -8.12 46.86 6.26 34.36 33.60 Average 125 18 VERTICAL
4 5358.82 69.19 T4.80 -4.81 62.17 B.26 34.36 33.60 Peak 125 18 VERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
_ o - IEEE 802.11a CH 100, 116, 140/ Chain 5
Test Engineer Roki Liu Configurations ) ) )
+ Chain 6 + Chain 7 + Chain 8
Channel 100
1,mLE|ﬂ!I (dBuNim) Date: 2015-00.02 Time: 04:33:21
120
6
100} e —
80 e FCC CLASS-B
3 e
1
L FCC CLASSEB AV
z ~— Fan
_.u—M-IM_"_"—'__- e — RAL
A0
20
5400 5430. 5450, 5470, 5490, 5510, 5530, 5550, 5570, 5600
Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/ Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./m dg  dBuV d8  dB/m dB cm deg
1 5458.26 64.98 74.80 -9.92 56.B1 6£.33 34.52 33.58 Peak 111 9 VERTICAL
2 S468.88 59.85 S54.88 -3.95 42.78 6.33 34.52 33.58 Average 111 9 VERTICAL
3 5469.42 69.49 74.8@ -4.51 62.18 6.34 34.55 33.58 Peak 111 9 VERTICAL
4 S47@.8@ 53.93 54.88 -2.87 46.62 6.34 34.55 33.58 Average 111 9 VERTICAL
5 5494.79 98.29 9@.95 6.35 34.57 33.58 Average 111 9 VERTICAL
B 5585.21 189.15 181.77 6.36 34.60 33.58 Peak 111 9 WERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 116
Lewveld (dBuWim) Date: 2015-09-02 Time: 04:45:45

130

120

100

| Fcc ELASS-B
| 1 | I | | | | | | | | | | =i§.:| :
1 4 g

diC CLASS-B AV

P N N | 7 GHB

-

5380 5410. 5430, 5450, 5470, 5490, 5510, 5530, 5550, 5570, 5590. 5610. 5630. 5650. 5670, 5690, 5710, 5730, 5750, 5780

Frequency (MHz)

Limit Ower HRead CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

HMHz dBuV/m dBuV./m dB  dBuv dg  dBSm dB cm deg
1 5452.47 6@.87 74.80 -13.93 52.8@ 6.33 34.52 33.58 Peak 126 B3 HORIZIONTAL
2 5460.88 46.91 54.88 -7.89 39.64 6.33 34.52 33.58 Average 128 B3 HORIZIONTAL
3 5479.8@ 47.43 54.80 -6.57 48.12 6.34 34.55 33.58 Average 126 B3 HORIZONTAL
4 5479.88 68.28 74.88 -13.8B8 52.89 6.34 34.55 33.58 Peak 126 83 HORIZONTAL
5 5383.47 93.42 86 .8 6.33 34.62 33.59 Average 126 83 HORIZONTAL
B 5583.47 183.73 86.31 6.39 34.82 33.59 Peak 12& 83 HORIZONTAL
7 5725.88 47.67 54.88 -6.33 40.18 6.45 34.64 33.60 Average 126 83 HORIZONTAL
a 5728.47 59.88 74.80 -14.12 52.39 6.45 34.64 33.60 Peak 126 83 HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-03AD

SPORTON LAB.

Channel 140

130 Level (dBuVim) Date: 2015-09-02 Time: 191208

120

100 2

20

10 !

3| UNI-15.407 Ak-3M

Ll | =]

20

GEEED 5660, 5670, 5680, 5690, 5700, 5710, 5720, 5730. 5740, 5750

Frequency (MHZ)

Limdt Over Read Cablefntenna Preamp 4/Pos T/Pos
Fregq Level Line Limit Level Loss Factor Factor Reamark Pol/Phase

MHz dBut/m dBulfm dB dBuy dg  dB/m dB cm deg

1 5695.37 108.88 100.78 6.81 34.41 33.12 1040 354 Peak WERTICAL
2 5705.18 95.4% 99,37 B.81 34.42 3312 iad 354 Lverage WERTICAL
3 5718.76 67.78 68.20 -0.42 59.65 G.B3 34.43 33.13 100 354 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52, 60,
Test Engineer Roki Liu Configurations
64 /[ Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 52
43pLevel (dBuVim) Date: 2015.09.02 Time: 21:15:02
120 |
4
100f— - : | e
80 ' ' FCC CLASS B
+ + I-ﬂ 1
1 B
60 ' FCCCLASS B AV
40
20
0

5110 5140, 5160, 5180, 5200, 5230, 5240, 5260, 5280, 5300. 5320, 5340. 5360. 5380, 5410
Frequancy (MHz)

Limit Over Read C(abletntenna Preamp A/Pos T/Paos

Freq Level Line Limt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dg dBuv d&  dB/m dB cm deg
1 B144.36 &0.67 T4.00 -13.93 53.17 B.21 33.74 33.65 108 24 Peak WERTICAL
Fa 5150.00 47.51 54,00 -6.49 40,61 6,21 33.74 33.05 1o 24 Average WERTICAL
3 5I56.96 111.84 164,66 6.34 33,90 33.08 100 24 Peak WERTICAL
4 5265.21 101.24 o, a3 6.34 33,93 33.06 Loy 24 Average WERTICAL
5 5350.00 48.61 54.88 -5.39 41.14 6.47 34.06 33.06 loa 24 Lverage WERTICAL
=3 5354.78 61.10 T4.00 -12.99 53.63 6.47 34.06 33.06 loa 24 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Prsifi. g Report No.: FR590419-03AD
Channel 60
130LEvel ([dBuV) Date: 2015.09-02 Time: 21:22:48
120
80— ' i ' ' ! " “FCCTLASS B
4 I i b Hl—ﬂ_::_
60— / \\a FOC CLASSB AV
st i | i — 5dB
40}
20
05200 5230, 5250,  5270.  5290.  5310.  5330.  5350. 5370, 5400

Frequency (MHz)

Limit Owver Read Cablefntenna Preamp &/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBUY m di dBuy dB dB/m di chi deg

1 5294, 79 100, 00 92.71 6,37 33.98 33.06 1og 348 Average WERTICAL
2 5296.82 110,50 183,48 6.40 33.98 33.906 109 348 Peak WERTICAL
3 5350.00 53.64 54.00 -0.36 46.17 6.47 34.06 33.06 100 348 Average WERTICAL
4 5351.16 &9.46 74.00 -4.54 61.99 6.47 34.06 33,06 10¢ 348 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Channel 64
130Leve! (@Buvin) Date: 2015.09-02 Time: 21:34:53
120
;
100
g0y ' ' ! 1 [ : ' — FCOCLASSE
1 ¥ ! 4 .Ii : |:;I—|-|_::_
60 ' / ' \q FCC CLASSE AV
_._-_.._._A-—'_'_'_.—F‘-M L] ! ! ! ! ! '"'"—vu.___"\__w‘_'-hi
40}
20}
0

5270 5280, 5200, 5300, 5310, 5320, 5330. 5340, 5350, 5360, 5370
Frequency (MHz)

Limit Owver Read Cabledntenna Preamp &/Pos T/Pos
Freq Level Line Linmdt Level Loss Factor Factor Remark Pol/Phase

MHz dBuvSm dBuY m di dBuy dB  dB/m di ch deg

1 5311.99 107,64 109,29  &.40 34.81 33.06 1oz 23 Peak WERTICAL
2 5314.5@ 97.56 99,21 G5.40 34.91 33.96 1a2 23 Average WERTICAL
3 5350.00 53.95 54.00 -0.05 46,48 2 6.47 34.06 33.06 102 23 Average WERTICAL
4 5351.81 &§5.72 T74.00 -5.28 61.25 2 6.47 34.06 33.06 102 23 Peak WVERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 100,
Test Engineer Roki Liu Configurations | 116, 140/ Chain 5 + Chain 6 + Chain 7
+ Chain 8
Channel 100
130|_m1 (B ) Date: 2015.09.02 Time: 21:46:13
120
f
100 I
80 ,f k FCC CLASS B
i 3 /./' \ [ T e

60 . _)L/ I FCC CLASSH AV

40

20 ¢

nS-lEIID 5430, 5450, Ei?l]. 54490, 5510, 5530, 5550, 5570, 5600
Frequency MHz}
Limit Over Read Cablefntenna Preamp ASPos  T/Pos
Freq Level Line Limt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv'/m dB dBu dB dB/m di cm deg

1 E456.53 GE.60 T4.00 -7.31 5893 B.60 34,33 33.06 103 ? Peak WERTICAL
2 5460.00 51.22 S54.00 -2.78 43.46 6.60 34.22 33.06 103 1 Average WERTICAL
3 S4BE.55 G68.20 T4.00 -5.71 E0.50 B.80 34.35 33.06 103 ? Peak WERTICAL
4 5459.13 53.72 54.00 -0.28 45.93 6.60 34.25 33.06 103 ? Average VERTICAL
s 544458 497,89 90.85 6.63 34,27 33.06 1035 ¥ dverage VERTICAL
G 5496, 24 105.16 100.32 6.63 34.27 33.06 103 @ Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-03AD

Channel 116
13"]La'«vm (UBuN ) Date: 2015.09.02 Time: 21:54:46
120
8
100
L FCCCLASS!B
i -
T 3 £
60| 1 FCQ CLASS-B AV
- | - Formrm S
40
20
1}
53805410, 5450, 5490, 5530. 5570, 5610, 5650, 5690, 5730, 5780
Frequency (MHz)
Limit Over Read C(ableintenna Preamp A/Pos  T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBu m dg  dBuy d&  dB/m dB amn deg
1 B457.11 B1.37 T4.00 -12.63 53.61 B.E0 34,21 33,06 1o 350 Peak WERTICAL
i 5460, 00 49,02 54.00 -4,.95 41,16 6,60 34,21 33.06 124 360 Average WERTICAL
3 S457.68 63.00 74.00 -11.08 55.11 B.B0 34,25 33,08 108 350 Peak WERTICAL
4 5470, 00 49,36 54,00 -4.64 41,57 6,60 34,25 33.06 1o 360 Average WERTICAL
5 5583.47 110.68 le2.7¢ 6.72 34.35 33.09 loe 360 Peak WVERTICAL
& 5585.21 100,16 9. 18 6,72 34.35 33.09 1o 360 Average WERTICAL
T STI5.00 49,80 54.00 -4.310 41.67 G.83 34.43 33.13 100 3E0 Average WERTICAL
g E725.00 Gl.o6 74,00 -12.9 52,93 B.E3 34,43 33.13 1o 360 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Channel 140

130 Lewvel (dBuvim) Date: 2015-09-02 Time: 22:18:10

120

100

I

20
3 UNII-15.407 Ak-3M

ﬁu‘_,_.// : : \\ g
-\-\_\_H_\_H_"‘—‘-"‘-"-\-M—\_,-\_n_p

40

20

Gﬁﬁﬁﬂ 5660, 5670, 5680, 5690, 5700, 5710, 5720, 5730. 5740, 5750

Fregquency (MHZ)

Limdt Over Read Cableintenna Preamp 4/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dButv'/m dBul'/m dB dBuy dg  dB/m dB cm deg
1 5699,.13 106.57 98.47 G.81 34.41 33.12 180 @ Peak WERTICAL
2 5705.21 96.76 88.64 6,83 34.42 33,13 180 O Lverage WERTICAL
E 5725.00 6BBE.01 6EB.20 -0.19 59.88 G.83 34.43 33.13 1 0 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Roki Liu Configurations CH 54, 62 / Chain 5 + Chain 6 + Chain 7
+ Chain 8
Channel 54
1:1:“|_¢.,m-.;| [dBuVn) Date: 2015.09-02 Time: 23:57:01
120
100 1
20 FCCTLASSE
[ BaE
o0 / MJ&SS.H -
,_.—n-'-"_"-r“’ - ]
40
20
651?{] 5200, 5220. 5240, 5260, 5280, 5300, 5320, 5340, 5370
Frequency (MHz)
Lindit Over Read <Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuv S dBuy im de dBu dB dB fin dB chib deg
1 5264.21 97.08 89.87 6.34 33.93 33.06 100 15 Average WERTICAL
2 S5264.21 107,64 100,43 G.34 33.93 33.06 109 15 Peak WERTICAL
3 5350.00 53.73 54.00 -0.27 46.26 G.47 3.06 33.06 109 15 Average WERTICAL
B 5350.00 66.99 74.00 -7.10 59.43 G.4 34.06 33.06 109 15 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 62

13uLe’U\EI (BN in) Date: 2015-09-0F Time: 00:37:04

120

100

80— I ( ' l ' ' “FCCCLASSE

. . _ . A L
60 ' ' - FOC CLASS.B AV
| _,.-f"’ [ [ [ — T 1]
40
20
l]52 10 5240, 5260, 5280, 5300, 5320. 5340. 5360, 5380, 5410
Frequency (MHz)
Limit Over Read Cabledntenna Preamp L/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuY m di dBuy dB dB/m di ch deg
1 5297.26 101,28 93, 9% G.40 33.98 33.06 104 10 Peak WERTICAL
2 5297.55 91.45 B4.13 G.40 33.98 33.06 109 1@ Average WERTICAL
3 S350.00 53.97 S54.00 -0.03 46.50 G6.47 34.86 33.06 100 10 Average WERTICAL
4 5352.83 65.78 74.00 -8.22! 5§8.31 G.47 3.06 33.06 104 10 Peak WVERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 26°C Humidity 57%
; o ; ; IEEE 802.11Tac MCSO/Nss1 VHT40 CH 102, 110,
Test Engineer Roki Liu Configurations ) ] i )
134 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 102
130 Lewel {dBulmi) Date: 2015-09-03 Time: 00:44:10
120
5
100
B
80 ' (_' ' |; FCC CLASS B
a GIE
il I | !
60 1 :/J \\ FOC CLASS-B AV
- e i
40
20
ST 5440, 5460, 5480, 55010, 5520, 5540, BEG(, 5580, 5610
Frequency (MHzy
Limit Over Read Cabletntenna Preamp A/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pal (Phase
MHz dBuv/m dBuv/m dgé  dBuy dé  dB/m dB cin deg
1 546000 S50.25 54.00 -3.75 42.49 6,60 34,22 33.06 101 357 Average  VERTICAL
3 SAGE. 00 G267 T4.00 -11.33 54.91 G6.60 34,22 33.06 161 357 Peak VERTICAL
3 5470.00 S53.77 54.00 -0.23 45.98 6.60 34.25 33.06 1ol 357 Average  WERTICAL
4  5470.80 B5.65 T74.00 -5.35 GO.86 G.60 34.25 33.06 1ol 357 Peak VERTICAL
5 G407.26 100.89 93,02 6,63 34.30 33.06 1ol 357 Peak VERTICAL
G 5499.00 91.30 §3.43 6.63 34.30 33.06 1ol 357 fverage  WERTICAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 110

130 Lewel (dBulm)

Date: 2015.09-03 Tame: 00:53:04

120

100

&80

_

(5]

L

FCC CLASS-B

G0

]

p

S~

o
LV |

FCC CLASS-E AV

40

20

e —

i [ =

5400 5430. 5450, 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5700
Frequency (MHzy

Limit Over Read Cabletntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal /Phaze

MHz dBuy/m dBuy/m dg  dBuy dé  dB/m dE em deg
1 5455.66 6©5.06 74,00 -8.94 57.30 6.60 34,211 33.06 191 24 Peak WERTICAL
2 S400.00 S51.71 54.00 -2.29 43.95 6.6 34.2F 33.06 1ol 24 Lverage WERTICAL
3 S470.08 53,79 54,00 -0.21 46,00 0 6.60 34,25 33,06 101 24 Average WERTICAL
4 S470.00 69,12 V4.90 -4.88 B1.33 ©6.80 34.15 33.08 1ol 24 Peak WERTICAL
5 5536. 98 106.42 95.50 G6.68 3.3 33.08 141 24 Peak WERTICAL
& 5539.15 95,42 §8.50 6.68 34,31 33.08 lal 24 Lverage WVERTICAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 134

130 Level (dBuvin) Date: 2015-09-0F Time: 01:01:19

120

(S

80— ' ' J ' 1 ' ' FCCTLASS B

4 ! |'|T|-| 3
60 ' | / \3 FOC CLASS B AV
= ——a i U111
40
20
HSSTI} 5600, 56.20. 56410, 5660, 5680. 5700. 5720. 5740. 5770

Frequency (MHz)

Limit Over Read Cabledntenna Preamp &/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase

MHz dBuv/m dBuy m di dBuy dB dB/m di chi deg

1 5681.29 94,53 B6.44 &.851 34.40 33.12 1oa 357 Average WERTICAL
F 5686.50 194,72 96, 62 G.81 34.41 33.12 10a 357 Peak WERTICAL
3 5715.00 53,96 54.00 -0.04 45,83 6,83 34.43 33,13 100 357 Average WERTICAL
4 5718.47 66,48 T4.00 -7.52 5E.35 6,83 34.43 33,13 109 357 Peak WVERTICAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 26°C Humidity 57%
) o : ; IEEE 802.11ac MCS0/Nss1 VHT80 CH 58, 106,
Test Engineer Roki Liu Configurations ] ] ) i
122 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
130LM1 (B ) Diate: 20150903 Time: 01:52:52
120
100 4
3
%0 [ | FCC CLASS B
| | P GuE
: :
60 // i KE FCC CLASS-E AV
—_— e L - s o
40
20
"5940 5100, 200, 53040, £400, 5500, 5540
Frequency (MHz}
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limt Level Loss Factor Factor Femark Pol /Phase
MHz dBuv/m dBuv'/m dB dBuy dB dB/m di cin deg
1 5147.11 59.77 74.80 -14.233 52,87 G.21 33.74 33.05 108 351 Peak WERTICAL
Fa 5150, 00 485.63 54,00 -5.37 41.73 6,21 33.74 33.05 1o 351 Average WERTICAL
3 5259.02 §85.20 77.99 6.34 33.93 33.06 loo 351 Lverage WERTICAL
4 5277.79 96,21 BE. 95 6.37 33.95 33.06 1o 351 Peak WERTICAL
5 5350.00 53.88 54.80 -0.12 46.41 6.47 34.06 33.06 loa 351 Average WERTICAL
G 5350.00 65.16 T4.00 -85.83 57.69 6.47 34.06 33.06 1o 351 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 106

130 Level (dBuvim) Date: 2015.09.03 Time: 02:03:02

120

100/ | S

Pt
g0 t IV
11 3 UNII-15.407 RE-3M

LiTi 2
60 - 1 // e
[ ———_— = — - _H_u-—ﬂ-r' -
40
20
05230 5400, 5500, 5600, 5700. 5780
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBuy'm dB dBu db dB/m dB cm deg
1 5450.59 65.81 74,00 -B.19 55.05 G.6G0 34,22 33.06 lag 359 Peak VERTICAL
2 5459.50 53,73 54.00 -0.27 45.97 G6.60 34,2 33.06 109 359 Average VERTICAL
3 S5470.080 G7.81 65.20 -0.39 560.02 6.60 34.35 33.08 lag 359 Peak YERTICAL
a4 S4a9.61  87.46 79.59 G.63 34,38 33,06 18 359 Average VERTICAL
5 5517.70 98.70 a9, 51 G.65 34.31 33.47 1o 359 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 122
130 Lewed (dBu ) Date: 2015.09.03 Time: 02:18:01
120
5
100 - 1
—"ny
20 i
3 | | = UNUI-15.407 HH-EIII;H
= BOE
G0 | : ——/ - \—‘\\‘\
I p—— e gL
40
20
05350 54040. 5500, 5600, ST00. 5800. 5860
Frequency (MHz)
Limit Over Read Cabletntenna Preawvp A/Pos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuym dBul'/m dé  dBuy dé  dB/m dbi om deg
1 5459.28 65.83 T4.00 -85.16 585.08 B.60 34.22 33.06 1oa 352 Peak WERTICAL
2 5460, 00 53,23 54,00 -0.77 45,47 G650 34,12 33,06 1 352 Lverage WERTICAL
3 S467.11 B7.%d GE.I0 -0.26 60.15 G.60 34.25 33.06 low 352 Peak WVERTICAL
4 5589, 02 492.53 54,55 6,72 34.35 33.09 1 352 Average WERTICAL
5 5597.7@ 103,31 95,33 6.72 34.3% 33.09 1oa 352 Peak WERTICAL
& 5715.00 &4.79 685.20 -3.41 56.656 6.83 34.43 33.13 1o 352 Peak WERTICAL

ltem 4, 5 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Straddle Channel
Temperature 26°C Humidity 57%
_ o - IEEE 802.11a CH 144/ Chain 5 +
Test Engineer Roki Liu Configurations ) ] )
Chain 6 + Chain 7 + Chain 8
Channel 144
13an.reI {dBu\in) Date: 2015-09-02 Time: 19:41:19
120 =
1
100 e
80 FCCCLASSE
T 158
|
G0 FCOU CLASS.E AV
Iy e ] GiAE
40
20
T55205550, 5590, 5630, 5670, 5710, 5750, 5700, 5830, 5870, 5020
Frequency {(MHz)
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limdit Level Loss Factor Factor Remark Pol /Phase
MHZ dBuvm dBub m dé  dBuv dB  dB/m di i deg
1 5714.79 103.49 95. 37 6,83 34.42 33.13 109 1 Average WERTICAL
2 5726.95 114.45 106, 32 G, 83 34.43 33.13 109 1 Peak WERTICAL
3 S5E50.00 49,16 54,00 -4.84 40,87 .95 34.51 33.17 100 1 Average WERTICAL
4 S5E63.89 61,93 74,00 -12.07 53.62 G5.97 34.52 33.18 109 1 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 26°C Humidity 57%
_ o - IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Roki Liu Configurations ' _ _ _
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 144
13[ILMI (dBu ) Date: 20115-09-02 Time: 22:26:23
120 ,
1
100 I I
80 // FCC CLASSB
A
Fil
60 FCCCLASS:E AV
b T — AR
40
20
i:'55]"[!1 5600, 5620. 5640. 5660. 5680, 5700. 5720, 5740. 5760. 5780. 5800. 5820. 5840, 5870
Frequency {(MHz)
Limit Over Read Cableintenna Preamp &L/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
HMHz dBuy /m dBuv m dé  dBuv dB  dB/mn dB iy deg
1 5714.36 103,15 95. 83 6,83 34.42 33.13 191 1 Average HORIZCHITAL
2 5716.53 114,02 105, 99 G, 83 34.42 33.13 191 2 Peak HORIZONTAL
3 S5E50.00 49,37 54,00 -4.63 41.08 G5.95 34.51 33.17 1a1 1 Average HORIZONTAL
4 5§53.91 61.99 74,00 -12.10 53.60 6.95 34.52 33.17 101 2 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Roki Liu Configurations
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 142
13[ILMI (dBuV ) Date: 20115-09-03 Time: 01:07:18
120
2
1
100 e
80 FCCCLASSE
BiE
\ 4
60 / < FCO[CLASS-E AV
I P "'“"‘—--.-._: GdH
40
20
055105540, 5580, 5620, 5660, 5700, 5740, 5780, 5820, 5860. 5910

Frequency {(MHz)

Limit Over Read Cableintenna Preamp &4/Pos  T/Pos

Freq Level Line Limdit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv /m dBuv m dé  dBuv dB  dB/m dB Chn deg
1 S5713.47 100,29 92.17 &, 83 34.42 33.13 181 360 Average WERTICAL
2 5726,.21 110,63 192,50 &, 83 34.43 33.13 1a1 360 Peak WERTICAL
3 SE50.080 49,79 54,00 -4.21 41.50 .95 34.51 33.17 1@l 360 Average WERTICAL
e 5E56.95 63.78 74,00 -10.22 55.48 G.95 34.52 33.17 lal 360 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 1002 of 1020
FCC ID: UDX-60042010 Issued Date : Mar. 04, 2016



SPORTON LAB.

Report No.: FR590419-03AD

Temperature 26°C Humidity 57%
) o : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 138 /
Test Engineer Roki Liu Configurations ] ] i .
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 138
13an.reI {dBu\im) Date: 2015-09-03 Time: 02:29:17
120
1
100 2
- ,_.-L
a0 ,./J‘\ FCCCLASSE
i BUE
60 / \?F{:EHTE.ARS-H v
——— PPN R 1 150
40
20
T5440 5500, 5600, 5700, 5800, 5000, 5940
Frequency {(MHz)
Limit Over Read Cableintenna Preamp L/ Pos  T/Pos
Freq Level Line Limdit Level Loss Factor Factor Remark Pol/Phase
HMHz dBuv /m dBuv m dé  dBuv dB  dB/mn dB Chy deg
1 5677.70 197.87 99, 09 6,79 34.49 33.12 109 360 Peak WERTICAL
2 5713.88 95,91 B7.79 .83 34.42 33.13 10 360 Average WERTICAL
3 5850.72 53.74 54.00 -D.26 45.45 G.95 34.51 33.17 109 360 Average WERTICAL
e} 5851.45 65.96 74,00 -F.8 57.67 G5.95 34.51 33.17 109 360 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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Report No.: FR590419-03AD

4.8. Frequency Stability Measurement

4.8.1. Limit

In-band emission is maintained within the band of operation under all conditions of normal operation as

specified in the user's manual.

The transmitter center frequency tolerance shall be = 20 ppm maximum for the 5 GHz band (IEEE

802.11n specification).

4.8.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
Specirum Parameter Setting
Aftenuation Auto

Span Frequency

Entire absence of modulation emissions bandwidth

RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

4.8.3. Test Procedures

—_

o M 0D

The transmitter output (antenna port) was connected to the spectrum analyzer.

EUT have transmitted absence of modulation signal and fixed channelize.

Set the spectrum analyzer span to view the entire absence of modulation emissions bandwidth.
Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold settings.

fc is declaring of channel frequency. Then the frequency error formula is (fc-f)/fc x 10° ppm and

the limit is less than +20ppm (IEEE 802.11nspecification).

6. Allow sufficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn the

EUT on and measure the operating frequency after 2, 5, and 10 minutes.

7. The test exireme voltage is to change the primary supply voltage from 85 to 115 percent of the

nominal value

8. Extreme temperature is 0°C~40°C.

4.8.4. Test Setup Layout

i

Spectrum Analyzer
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Report No.: FR690419-03AD

4.8.5. Test Deviation

There is no deviation with the original standard.

4.8.6. EUT Operation during Test

The EUT was programmed to be in continuously un-modulation transmitting mode.

4.8.7. Test Result of Frequency Stability

Temperature 25°C Humidity 45%
Test Engineer Mars Lin Test Date Sep. 04, 2015 ~ Dec. 23, 2015
For Radio 2
Mode: 20 MHz / Chain 6
Voltage vs. Frequency Stability
Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5299.9938 5299.9927 5299.9912 5299.9892
110.00 5299.9926 5299.9913 5299.9897 5299.9878
93.50 5299.9912 5299.9903 5299.9889 5299.9871
Max. Deviation (MHz) 0.0088 0.0097 0.0111 0.0129
Max. Deviation (ppm) 1.66 1.83 2.09 2.43
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5299.9951 5299.9937 5299.9918 5299.9896
10 5299.9938 5299.9925 5299.9910 5299.9892
20 5299.9926 5299.9913 5299.9897 5299.9878
30 5299.9912 5299.9901 5299.9887 5299.9871
40 5299.9897 5299.9884 5299.9868 5299.9849
Max. Deviation (MHz) 0.0120 0.0132 0.0147 0.0170
Max. Deviation (ppm) 2.26 2.49 2.77 3.20
Result Complies
Report Format Version: Rev. 01 Page No.  : 1005 of 1020
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5579.9956 5579.9945 5579.9930 5579.9910
110.00 5579.9944 5579.9931 5579.9915 5579.9896
93.50 5579.9930 5579.9921 5579.9907 5579.9889
Max. Deviation (MHz) 0.0070 0.0079 0.0093 0.0111
Max. Deviation (ppm) 1.26 1.42 1.67 2.00
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5579.9969 5579.9955 5579.9936 5579.9914
10 5579.9956 5579.9943 5579.9928 5579.9910
20 5579.9944 5579.9931 5579.9915 5579.9896
30 5579.9930 5579.9919 5579.9905 5579.9889
40 5579.9915 5579.9902 5579.9886 5579.9867
Max. Deviation (MHz) 0.0102 0.0114 0.0129 0.0152
Max. Deviation (ppm) 1.84 2.05 2.32 2,73
Result Complies
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Mode: 40 MHz / Chain 6

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9982 5309.9971 5309.9956 5309.9936
110.00 5309.9970 5309.9957 5309.9941 5309.9922
93.50 5309.9956 5309.9947 5309.9933 5309.9915
Max. Deviation (MHz) 0.0044 0.0053 0.0067 0.0085
Max. Deviation (ppm) 0.84 1.01 1.27 1.61
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5309.9995 5309.9981 5309.9962 5309.9940
10 5309.9982 5309.9969 5309.9954 5309.9936
20 5309.9970 5309.9957 5309.9941 5309.9922
30 5309.9956 5309.9945 5309.9931 5309.9915
40 5309.9941 5309.9928 5309.9912 5309.9893
Max. Deviation (MHz) 0.0076 0.0088 0.0103 0.0126
Max. Deviation (ppm) 1.44 1.66 1.95 2.38
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5549.9943 5549.9932 5549.9917 5549.9897
110.00 5549.9931 5549.9918 5549.9902 5549.9883
93.50 5549.9917 5549.9908 5549.9894 5549.9876
Max. Deviation (MHz) 0.0084 0.0093 0.0107 0.0125
Max. Deviation (ppm) 1.50 1.67 1.92 2.24
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5549.9956 5549.9942 5549.9923 5549.9901
10 5549.9943 5549.9930 5549.9915 5549.9897
20 5549.9931 5549.9918 5549.9902 5549.9883
30 5549.9917 5549.9906 5549.9892 5549.9876
40 5549.9902 5549.9889 5549.9873 5549.9854
Max. Deviation (MHz) 0.0116 0.0127 0.0143 0.0166
Max. Deviation (ppm) 2.08 2.30 2.57 2.98
Result Complies
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Mode: 80 MHz / Chain 6

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5289.9955 5289.9944 5289.9929 5289.9909
110.00 5289.9943 5289.9930 5289.9914 5289.9895
93.50 5289.9929 5289.9920 5289.9906 5289.9888
Max. Deviation (MHz) 0.0071 0.0080 0.0094 0.0112
Max. Deviation (ppm) 1.34 1.51 1.77 2.11
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5289.9968 5289.9954 5289.9935 5289.9913
10 5289.9955 5289.9942 5289.9927 5289.9909
20 5289.9943 5289.9930 5289.9914 5289.9895
30 5289.9929 5289.9918 5289.9904 5289.9888
40 5289.9914 5289.9901 5289.9885 5289.9866
Max. Deviation (MHz) 0.0103 0.0115 0.0130 0.0153
Max. Deviation (ppm) 1.94 2.17 2.45 2.89
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5529.9962 5529.9951 5529.9936 5529.9916
110.00 5529.9950 5529.9937 5529.9921 5529.9902
93.50 5529.9936 5529.9927 5529.9913 5529.9895
Max. Deviation (MHz) 0.0064 0.0073 0.0087 0.0105
Max. Deviation (ppm) 1.15 1.31 1.57 1.89
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5529.9975 5529.9961 5529.9942 5529.9920
10 5529.9962 5529.9949 5529.9934 5529.9916
20 5529.9950 5529.9937 5529.9921 5529.9902
30 5529.9936 5529.9925 5529.9911 5529.9895
40 5529.9921 5529.9908 5529.9892 5529.9873
Max. Deviation (MHz) 0.0096 0.0108 0.0123 0.0146
Max. Deviation (ppm) 1.73 1.95 2.22 2.63
Result Complies
Report Format Version: Rev. 01 PageNo.  : 1010 of 1020

FCC ID: UDX-60042010 Issued Date : Mar. 04, 2016



SPORTON LAB.

Report No.: FR690419-03AD

For Radio 3

Mode: 20 MHz / Chain 9

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5300.0074 5300.0073 5300.0062 5300.0050
110.00 5300.0066 5300.0054 5300.0045 5300.0035
93.50 5300.0062 5300.0057 5300.0051 5300.0044
Max. Deviation (MHz) 0.0074 0.0073 0.0062 0.0050
Max. Deviation (ppm) 1.40 1.38 1.17 0.94
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5300.0073 5300.0060 5300.0044 5300.0025
10 5300.0069 5300.0056 5300.0040 5300.0021
20 5300.0066 5300.0062 5300.0054 5300.0042
30 5300.0064 5300.0051 5300.0035 5300.0016
40 5300.0061 5300.0048 5300.0032 5300.0013
Max. Deviation (MHz) 0.0073 0.0062 0.0054 0.0042
Max. Deviation (ppm) 1.38 1.17 1.02 0.79
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5580.0063 5580.0062 5580.0051 5580.0019
110.00 5580.0054 5580.0044 5580.0032 5580.0019
93.50 5580.0050 5580.0045 5580.0039 5580.0007
Max. Deviation (MHz) 0.0063 0.0062 0.0051 0.0019
Max. Deviation (ppm) 1.13 1.11 0.91 0.34
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5580.0013 5580.0000 5579.9984 5579.9965
10 5580.0009 5579.9996 5579.9980 5579.9961
20 5580.0006 5580.0002 5579.9994 5579.9982
30 5580.0004 5579.9991 5579.9975 5579.9956
40 5580.0001 5579.9988 5579.9972 5579.9953
Max. Deviation (MHz) 0.0013 0.0012 0.0028 0.0047
Max. Deviation (ppm) 0.23 0.22 0.50 0.84
Result Complies
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Mode: 40 MHz / Chain 9

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9990 5309.9989 5309.9978 5309.9966
110.00 5309.9982 5309.9970 5309.9961 5309.9951
93.50 5309.9978 5309.9973 5309.9967 5309.9960
Max. Deviation (MHz) 0.0022 0.0030 0.0039 0.0049
Max. Deviation (ppm) 0.41 0.56 0.73 0.92
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5309.9989 5309.9976 5309.9960 5309.9941
10 5309.9985 5309.9972 5309.9956 5309.9937
20 5309.9982 5309.9978 5309.9970 5309.9958
30 5309.9980 5309.9967 5309.9951 5309.9932
40 5309.9977 5309.9964 5309.9948 5309.9929
Max. Deviation (MHz) 0.0023 0.0036 0.0052 0.0071
Max. Deviation (ppm) 0.43 0.68 0.98 1.34
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5550.0069 5550.0068 5550.0057 5550.0025
110.00 5550.0060 5550.0050 5550.0038 5550.0025
93.50 5550.0056 5550.0051 5550.0045 5550.0013
Max. Deviation (MHz) 0.0069 0.0068 0.0057 0.0025
Max. Deviation (ppm) 1.24 1.23 1.03 0.45
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5550.0067 5550.0054 5550.0038 5550.0019
10 5550.0063 5550.0050 5550.0034 5550.0015
20 5550.0060 5550.0056 5550.0048 5550.0036
30 5550.0058 5550.0045 5550.0029 5550.0010
40 5550.0055 5550.0042 5550.0026 5550.0007
Max. Deviation (MHz) 0.0067 0.0056 0.0048 0.0036
Max. Deviation (ppm) 1.21 1.01 0.86 0.65
Result Complies
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Mode: 80 MHz / Chain 9

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5290.0059 5290.0058 5290.0047 5290.0035
110.00 5290.0051 5290.0039 5290.0030 5290.0020
93.50 5290.0047 5290.0042 5290.0036 5290.0029
Max. Deviation (MHz) 0.0059 0.0058 0.0047 0.0035
Max. Deviation (ppm) 1.12 1.10 0.89 0.66
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5290.0058 5290.0045 5290.0029 5290.0010
10 5290.0054 5290.0041 5290.0025 5290.0006
20 5290.0051 5290.0047 5290.0039 5290.0027
30 5290.0049 5290.0036 5290.0020 5290.0001
40 5290.0046 5290.0033 5290.0017 5289.9998
Max. Deviation (MHz) 0.0058 0.0047 0.0039 0.0027
Max. Deviation (ppm) 1.10 0.89 0.74 0.51
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5530.0073 5530.0072 5530.0061 5530.0029
110.00 5530.0064 5530.0054 5530.0042 5530.0029
93.50 5530.0060 5530.0055 5530.0049 5530.0017
Max. Deviation (MHz) 0.0073 0.0072 0.0061 0.0029
Max. Deviation (ppm) 1.32 1.30 1.10 0.52
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5530.0073 5530.0060 5530.0044 5530.0025
10 5530.0069 5530.0056 5530.0040 5530.0021
20 5530.0066 5530.0062 5530.0054 5530.0042
30 5530.0064 5530.0051 5530.0035 5530.0016
40 5530.0061 5530.0048 5530.0032 5530.0013
Max. Deviation (MHz) 0.0073 0.0062 0.0054 0.0042
Max. Deviation (ppm) 1.32 1.12 0.98 0.76
Result Complies
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4.9. Antenna Requirements

4.9.1. Limit

Except for special regulations, the Low-power Radio-frequency Devices must not be equipped with any
jacket for installing an antenna with extension cable. An intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used with the device. The use
of a permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this Section. The manufacturer
may design the unit so that the user can replace a broken antenna, but the use of a standard antenna
jack or electrical connector is prohibited. Further, this requirement does not apply to intentional radiators

that must be professionally installed.

4.9.2. Antenna Connector Construction

Please refer to section 3.3 in this test report; antenna connector complied with the requirements.
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5. LIST OF MEASURING EQUIPMENTS

Instrument Manufacturer | Model No. Serial No. | Characteristics Cc:')b(;?ehon Remark
. Conduction
EMI Test Receiver R&S ESCS 30 100355 9kHz ~ 2.75GHz Apr. 22, 2015 (CO01-CB)
Conduction
LISN EC.C. FCC-LISN-50-16-2 04083 150kHz ~ 100MHz | Dec. 02, 2014 (CO01-CB)
Conduction
LISN Schwarzbeck NSLK 8127 8127647 9kHz ~ 30MHz Dec. 02, 2014 (CO01-CB)
Conduction
COND Cable Woken Cable 01 150kHz ~ 30MHz Dec. 03, 2014 (COD1-CB)
. Conduction
Software Audix E3 6.120210n - N.C.R. (CO01-CB)
BILOG ANTENNA Schaffner CBL6T12D&ATT-06 | 22021&SP-01 20MHz ~ 2GHz Nov. 18, 2015 Radiation
R (03CHO1-CB)
Radiation
_ *
Loop Antenna Teseq HLA 6120 24155 9kHz - 30 MHz Mar. 12, 2015 (03CHO1-CB)
Radiation
Horn Antenna EMCO 3115 00075790 750MHz ~ 18GHz | Oct. 28, 2014 (03CHO1-CB)
Radiation
Horn Antenna EMCO 3115 00075790 750MHz ~ 18GHz | Oct. 22, 2015 (03CHO1-CB)
H Ant Sch beck BBHA 9170 BBHA9170252 15GH 40GH Jul. 21, 2015 Radiation
orn Antenna chwarzbec! Z ~ z ul. 21, (03CHO1-CB)
L . Radiation
Pre-Amplifier Agilent 8447D 2944A10991 0.1MHz ~ 1.3GHz | Feb. 24, 2015 (03CHO1-CB)
L . Radiation
Pre-Amplifier Agilent 8449B 3008A02310 1GHz ~ 26.5GHz Jan. 12, 2015 (03CHO1-CB)
L Radiation
Pre-Ampilifier WM TF-130N-R1 923365 26GHz ~ 40GHz Feb.10, 2015 (03CHO1-CB)
Radiation
Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz Nov. 06, 2014 (03CHO1-CB)
Radiation
Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz Oct. 27, 2015 (03CHO1-CB)
. . Radiation
EMI Receiver Agilent N9038A MY52260123 9kHz ~ 8.4GHz Jan. 21, 2015 (03CHO1-CB)
Radiation
RF Cable-low Woken Low Cable-1 N/A 30MHz ~ 1 GHz | Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-16 N/A 1GHz ~ 18 GHz Nov. 15, 2014 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-17 N/A 1 GHz ~ 18 GHz Nov. 15, 2014 (03CHO1-CB)
. ] Radiation
RF Cable-high Woken High Cable-17 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-1 N/A 1 GHz ~ 40 GHz Nov. 15, 2014 (03CHO1-CB)
. ) Radiation
RF Cable-high Woken High Cable-40G-1 N/A 18GHz ~ 40 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-2 N/A 1 GHz ~ 40 GHz Nov. 15, 2014 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-2 N/A 18GHz ~ 40 GHz Nov. 02, 2015 (03CHO1-CB)
Spectrum analyzer R&S FSP40 100979 9kHz~40GHz Dec. 12, 2014 C(?:éjlu_ccf;d
Conducted
Spectrum Analyzer R&S FSP40 100142 9kHz~40GHz | Oct. 13,2015 onaucte
(THO1-CB)
Conducted
Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 12, 2014
(THO1-CB)
Conducted
Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 09, 2015
(THO1-CB)
Temp. and Humidit Conducted
emp. and UMY 1en illon TTH-D3sP TBN-931011 | -30~100 degree | Jun.02,2015 | oo io©
Chamber (THO1-CB)
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Instrument Manufacturer | Model No. Serial No. | Characteristics quli;':;gion Remark
RF Cable-high Woken RG402 High Cable-7 | 1GHz—-26.5GHz | Nov.15, 2014 ﬁf:gf_g;d
RF Cable-high Woken RG402 High Cable-7 | 1 GHz-26.5GHz | Nov. 02, 2015 C(;’I_’I‘é’]“_‘g;d
RF Cable-high Woken RG402 High Cable-8 | 1 GHz-26.5GHz | Nov. 15,2014 C(;’I_’I‘gl‘{ccfg)d
RF Cable-high Woken RGA402 High Cable-8 | 1 GHz-26.5GHz | Nov. 02, 2015 C(?:(;’]“_Cct;d
RF Cable-high Woken RG402 High Cable-9 | 1 GHz-26.5GHz | Nov. 15,2014 C(m?]‘{g;d
RF Cable-high Woken RG402 High Cable-9 | 1 GHz-26.5GHz | Nov. 02, 2015 C&’I_'I‘g]“_g‘;)d
RF Cable-high Woken RG402 High Cable-10 | 1 GHz-26.5GHz | Nov. 15, 2014 C(ﬁ_’l‘é’lu_‘g;d
RF Cable-high Woken RG402 High Cable-10 | 1 GHz-26.5GHz | Nov. 02, 2015 C&’I_'I‘g]“_cct‘;)d
RF Cable-high Woken RG402 High Cable-6 | 1 GHz-26.5GHz | Nov. 15, 2014 C(ﬁ_'l‘g]“g;d
RF Cable-high Woken RG402 High Cable-6 | 1 GHz-26.5GHz | Nov. 02, 2015 C(;’I_’I‘gl‘{ccfg)d
Power Sensor Agilent U2021XA MYS3410001 | 5OMMz~18GHz | Nov.03,2014 | CHioMess
Power Sensor Agilent U2021XA MY53410001 50MHz~18GHz | Nov. 02, 2015 Ctﬁ_’l‘é’lu_‘g;d
Note: Calibration Interval of instruments listed above is one year.
“** Calibration Interval of instruments listed above is two years.
N.C.R means Non-Calibration required.
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6. MEASUREMENT UNCERTAINTY

Test ltems Uncertainty Remark

Conducted Emission (150kHz ~ 30MHz) 3.2dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1,000MHz) 3.6 dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18GHz) 3.7 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GH?z) 3.5dB Confidence levels of 95%
Conducted Emission 1.7 dB Confidence levels of 95%
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